
A

B

6 5 30

22

25

24

23

7

28

12

4

20

8

11

29

2

10

27

21

13

3

1

31

22

DETAIL A
SCALE 1 : 4

12
17

27
9

26

16

16
16

16

1619

14

19

17

18
10

22

18
12

18
12

DETAIL B
SCALE 1 : 4

24

23

AIR VAC PARTS BREAKDOWN

ITEM NO. PART NO. DESCRIPTION QTY.
1 501148 WASHER 5, 16 USS BLACK OXIDE 4
2 941271 BOLT 3/8-16 x 1 BUTTON SOCKET 4
3 941390 NUT 3,8-16 STAR LOCK 4
4 40200060 TANK-MOLDED VACUUM 1
5 40200075 VALVE-3/8 NPT MINI BALL 1
6 40200076 COUPLING-3/8 NPT NIPPLE 1
7 40200151 GASKET-HHV TOP 1
8 40200152 GASKET-HHV BOTTOM 1
9 40200156 BAR-CONNECTOR (MOLDED) 2
10 40200160 GASKET-NOZZLE 1
11 40200167 VALVE-3/4 NPT PP BALL 1
12 40200171 NUT-HEX 10-32 TOOTHED WASHER 10
13 40200179 WHEEL - AIRVAC BUCKET 4
14 40200293 STRIP-RUBBER 2
16 40200294 SCREW-SOCKET HD CAP 10-32 X .75 SS BLK OX 5
16 40200295 SCREW-SOCKET HD CAP 10-32 X .875 SS 3
17 40200296 CLAMP-SCRAPER 2
18 40200297 NUT-HEX 10-32 TOOTHED WASHER BLK OX 9
19 40200298 BRUSH-STRIP 9.75x.630 PP TRIM 2.5G 2
20 40200434 POLY TUBING 1" ID 1
21 40200769 BUCKET-HAND HELD VACUUM 1
22 40200821 10-32 X 1/2 BUTTON HEAD SCREW STAINLESS 31
23 40200824 3/8 NPSM Steel Locknut 2
24 40200827 WASHER ALUMINUM - 3/4" SCREW SIZE .755 ID .995 OD 2
25 40200828 SILENCER 3/8 AIR VAC 2
26 40300034 NOZZLE FRONT PLATE 1
27 40300093 ASSEMBLY-NOZZLE PLATE W/ TUBE 1
28 40300115 ASSEMBLY-FLOAT BALL W/SEAL 1
29 40300182 TANK ASSEMBLY-AIRVAC 1
30 40300185 ASSEMBLY-INTERNAL TANK 1
31 40300341 ONE PIECE SUPPORT BRACKET 1
32 940630 LABEL/2 7/8 X 2.5 BAR CODE SIL 1


	Sheet 1
	Drawing View2
	Detail View A (1 : 4)
	Detail View B (1 : 4)


